
R

20 13

11

18

15

8

24

122

19

14

29 28

22

26

21

27

31
350388-1 MOUNTING HARDWARE KIT 

INCLUDES ITEMS 28-33

ITEM NO. PART NUMBER DESCRIPTION QTY.

2 350288-2 SUPPORT BRACKET - BREATH GUARD 2

8 350238-1 GASKET - 3 WELL 2

11 350281-2 UPRIGHT CAP 2

12 350403-2 UPRIGHT CLEAR GLASS GASKET 4

13 350205-1 TOP GLASS - 3 WELL 1

14 350219-1 1/4" BREATH GUARD SIDE END GLASS 4

15 350213-1 HINGED GLASS - 3 WELL 2

18 350276-1 TENSIONING HINGE 6

19 350273-1 STANDOFF - 1" 8

20 350272-1 STANDOFF 6

21 350277-1 HOLE PLUG - 1/2" 16

22 350342-1 HOLE PLUG 20

24 2174401-3 WASHER, 3/8" ZINC PLATED FLAT 4

25 25097-1 SET SCREW, 1/4-20 X .5" SS 12

26 350294-1 SCREW, M5 .8 X 8MM SLOTTED PAN 
HEAD SS 24

27 351117-1 1/4 - 20 5/16 18-8 SL RD HD M/S 10

28 26884-3 NUT, 3/8 - 16 NYLON LOCK (KIT) 8

29 25266-3 NUT, 1/4-20 NYLON LOCK (KIT) 4

30 350292-1 HANGER BOLT, 1/4 - 20 X .75" (KIT 4PCS) 8

31 350289-1 HANGER BOLT, 3/8 - 16 X 1.5" (KIT 4PCS) 8

32 350293-1 HANGER BOLT, 1/4 - 20 X 1.75" (KIT) 4

33 350290-1 HANGER BOLT, 3/8 - 16 X 2.5" (KIT) 4

www.vollrath.com Page 1 of 1 © 2017  Document No.  LP55278  Rev. B

BREATH GUARD - 3 WELL LP55278 REPLACEMENT PARTS


	Sheet1
	Sheet2
	Drawing View4


